Permobil

Drawings Joystick Holders, Retractable

Legacy Seating Systems  
 
Corpus II for C400/C500 (New Info!)  
Joystick Holders, Retractable  


 

Parts View

New Part Number Old Part Number Description Pos
1821782 1821782 PANELHOLDER 1.2
1826772 1826772 RETRACTABLE JOYSTICK HOLDER, RIGHT, HD3 K450 1.3
NULL 1822319 REPAIR KIT PIVOT 2.1
NULL 306806 PLATE 3.1
NULL 306809 PLATE 4.1
NULL 306811 PLATE 5.1
NULL 306807 PLATE HINGE 6.1
NULL 306808 PLATE HINGE 7.1
NULL 309973 SPACER L=12 O8h9/O6+0.2/-0 8.1
601370 601370-99-0 BOLT K6S 6x20 fzb 9.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 10.1
NULL 306814-99-0 PLATE 11.1
601202 601202-99-0 WASH BRB 3.2x 7 fzb STD 12.1
601346 601346-99-0 SCREW ISO 4762 M3x6 Fe/Zn 13.1
NULL 613229 SCREW ISO 10642 M5x22 Fe/Zn 14.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 15.1
600226 600226-99-0 LOCK NUT M5 FZB 16.1
NULL 307695 PLATE REINFORCEMENT 17.1
NULL 306805 PANELHOLDER 18.1
601370 601370-99-0 BOLT K6S 6x20 fzb 19.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 20.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 21.1
600182 600182-99-0 BOLT MC6S 4x 8 fzb 22.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 23.1
NULL 306812 PLATE 24.1
600184 600184-99-0 BOLT MC6S 4x12 fzb 25.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 26.1
309958 309958-99-0 BRACK PANEL/SW.BOX P+ PANEL HOLD PLG KO CH2k 27.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 28.1
600182 600182-99-0 BOLT MC6S 4x 8 fzb 29.1
NULL 306253 BRACKET EXTRA PANEL 30.1
601102 601102-99-0 BHCS ISO 7380 M4x12 10.9 Fe/Zn 5 C1 31.1
NULL 1824295 PANELHOLDER 32.1
NULL 317401 PLATE 34.1
600729 600729-99-0 BOLT MF6S 6x30 fzb 35.1
600183 600183-99-0 BOLT MC6S 4x10 fzb 36.1
600741 600741-99-0 WASH BRB 4.3x10x 1 fzb 37.1
NULL 317400 PLATE 38.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 39.1
NULL 602035-99-0 SCREW, M6x30 Fe/Zn ISO 7380 40.1
601372 601372-99-0 BOLT K6S 6x45 fzb 40.2
NULL 317403 PANELHOLDER 41.1
601189 601189-99-0 BOLT MF6S 5x16 fzb 42.1
314519 1823502 ADJUSTMENT DISC (TEETH) UNITRAC - QTY 1 43.1
601424 601424-99-0 BOLT MF6S 5x30 fzb 44.1
NULL 317402 PLATE 45.1
NULL 316840 COVER 46.1
600208 600208-99-0 BOLT M4 x 10mm FHCS ZINC PLATED 47.1
NULL 316826 PLATE 48.1
NULL 601962 SPRING PIN, 3x24 St ISO 8750 49.1
NULL 316830 WHEEL 50.1
NULL 316829 SHAFT 51.1
NULL 316827 BODY 52.1
NULL 613355 SPRING 53.1
NULL 316831 PLATE 54.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 55.1
NULL 316828 CHAIN SPROCK 56.1
NULL 613435 ROLLER CHAIN 57.1
NULL 613354 HEXAGON SPACER, M4 7x20 Fe/Zn 58.1
1827135 1827135 CLAMP, RETRACTABLE JOYST HOLDER, 2 CABLES 59.1
600832 600832-99-0 BOLT MC6S 4x 6 fzb 60.1
NULL 316832 WASHER 61.1
602360 602360-00-0 STARHANDLE, M6x20 MF LAT & THIGH SUPP BRKT 62.1

Spare Parts Catalog - v2.0 (5)